

がん種	プロトコル名	薬剤	投与量	投与日	期間	催吐リスク
膵がん・胆道がん	GEM療法	GEM	1000mg/m ²	day1,8,15	28日間	軽度
膵がん・胆道がん	GEM(800)+S-1療法	GEM	800mg/m ²	day1,8	21日間	中等度
		S-1	80mg/m ²	day1-14		
膵がん・胆道がん	GEM(800)+RT療法	GEM	800mg/m ²	day1,8,15	28日間	軽度
膵がん	GEM+エルロチニブ療法	GEM	1000mg/m ²	day1,8,15	28日間	軽度
		Erlotinib	100mg	毎日		
膵がん	GS (1000) 療法	GEM	1000mg/m ²	day1,8	21日間	中等度
		S-1	80mg/m ²	day1-14		
膵がん	nab-PTX+GEM療法	nabPTX	125mg/m ²	day1,8,15	28日間	中等度
		GEM	1000mg/m ²	day1,8,15		
膵がん	GEM(800)療法	GEM	800mg/m ²	day1	14日間	軽度
膵がん	S-1療法 (4週間内服/2週間休薬)	S-1	80mg/m ²	day1-28	42日間	軽度
膵がん	S-1療法 (2週間内服/1週間休薬)	S-1	80mg/m ²	day1-14	21日間	軽度
膵がん	FOLFIRINOX療法	L-OHP	85mg/m ²	day1	14日間	高度
		CPT-11	180mg/m ²	day1		
		I-LV	200mg/m ²	day1		
		5FUbolus	400mg/m ²	day1		
		5FU持続	2400mg/m ²	day1		
膵がん	FL+nal-IRI療法	5FU持続	2400mg/m ²	day1	14日間	中等度
		I-LV	200mg/m ²	day1		
		nal-IRI	70mg/m ²	day1		
膵がん	オパリア療法	Olaparib	600mg	毎日	7日間	軽度
膵神経内分泌腫瘍	スニチニブ療法	Sunitinib	37.5mg	毎日	28日間	軽度
胆道がん	GC療法	GEM	1000mg/m ²	day1,8	21日間	中等度
		CDDP	25mg/m ²	day1,8		
胆道がん	GCS療法	GEM	1000mg/m ²	day1,8	14日間	中等度
		CDDP	25mg/m ²	day1,8		
		S-1	80mg/m ²	day1-7		
胆道がん	S-1療法 (4週間内服/2週間休薬)	S-1	80mg/m ²	day1-28	42日間	軽度
胆道がん	S-1療法 (2週間内服/1週間休薬)	S-1	80mg/m ²	day1-14	21日間	軽度
肝がん	5-FU持続<動注>療法	5FU	1000mg/m ²	day1	7日間	軽度
肝がん	ソラフェニブ療法	Sorafenib	800mg	毎日	7日間	最小度
肝がん	レゴラフェニブ療法 (入院)	Regorafenib	160mg	day1-21	28日間	最小度
肝がん	レンバチニブ療法	Lenvatinib	12mg	毎日	7日間	中等度
肝がん	アテゾリズマブ+ベバシズマブ療法	Atezolizumab	1200mg	day1	21日間	軽度
		Bevacizumab	15mg/kg	day1		